
Application of Pennsylvania-American Water Company for Acquisition of Assets of
The Municipal Authority of the City of McKeesport

66 Pa. C.S. 51329
Application Filing Checklist - WaterAilastewater

Docket No. A-2017-

22. Other requirements. Demonstrate compliance with the following:

a. For wastewater system acquisitions, demonstrate compliance with the
DEP-approved Act 537 Official Sewage Facilities Plans for the affected
municipalities (including the extent of the requested service tenitory).

RESPONSE:

a. See enclosed Act 537 Official Sewage Facilities Plans.

In addition, see Direct Testimony of David R. Kaufman, Vice President -
Engineering, on behalf of Pennsylvania-American Water Company, PAWC
[...]
There are no problems with the combined sewer system (CSS) in the planning area. The
Borough of Dravosburg WWTP, however, does not have capaciry d process peak wet
weather flows. More detailed can be obtained in the LTCP.

Municipat Authority of the City of McKeesport 11
Act 537 Sewage Facilities Plan Update
City of Duquesne and Borough of Dravosburg
Ref. No : 220-53 August 2014

KLH



lll.A.4 Scheduled or ln-progress lJpgrading or Expansion of Treatment Facitities

City of Duquesne

Alternatives were developed for evaluation with the primary focus of providing treatrnent
to 85 percent of CSS flow captured during rain events on an annual average basis. During
the development of each alternative, it was high priority to maintain as much of the existing
Processes as possible. Three (3) altematives were developed for detailed evaluation.

1. Altemative 1 - Continue operation of existing processes and conskuct new combined
sewer overflow (CSO) bypass treatrnent facilities. This altemative utilizes the existing
VVWTP up to peak flows of 2.5 MGD. Peak flows above 2.5 MGD wili receive CSO
bypass treatonent. This alternative includes construction of new headworks faciJities,
influent PumP station, and CSO bypass treahnent facilities, as well as the installation
of new clarifier equipment to maximize efficiency. Additionally, this altemative
includes CSS upgrades required to convey the 10-year, 24.hour design storm to the
WWT?. The following items are included in Altemative L:

. CSSupgrades.

' New automatic bar screen and by-pass channel with static screen.
. New headworks building.
o New raw sewage pump station and controls.
o New raw sewage pump station piping and valve vault.
o New pump flow meter.
o Site gravity and force main piping.
. New CSO bypass heatment.
. Upgrade final clarifier equipment to maximize efficiency.

2. Altemative 2 - Pump to McKeesport WWTP and build new peak flow storage
facilities. This altemative includes construction of a new raw sewage pump statiory
with new headworks factlitigs, to convey all flow up to 2.5 MGD to the McKeesport
WWTP. All flow above 2.5 MGD will be pumped by separate storm pumps and
stored in a newly constructed storage facility. It should be noted that the MACM
WWTP does not currently have the capacity to accept an additional 2.5 MGD flow,
and upgrade costs for the WWTP are not included. Additionally, this altemative
includes CSS upgrades required to convey the 1O-year, 24-how design storm to the
pump station. The following items are included in Alternative 2:

. CSSupgrades.
o New automatic bar screen and by-pass channel with static screen,
o New headworks building.
o New raw sewage pump station and controls.

Municipal Authority of the City of McKeesport 12
Act 537 Sewage Facilities Plan Update
City of Duquesne and Borough of Dravosburg
Ref. No: 220-53 August2014

]<l_H-.-.-



o Average flow pumps and storm pumps.
. New raw sewage pump station piping and valve vault.
o New pump flow meter.
o Site gravity and force main piping.
o Force main piping to the MACM WWTP.
o Force main piping to storage facility.
o New storage facility and land acquisition.

Alternative 3 - Continue operation of existing processes and constructnew peak flow
storage facilities. This alternative utilizes the existing \ /VV]" up to peak flows of 2.5
MGD. Peak flows above 2.5 MGD will be pumped by separate storm pumps and
stored in a newly constructed storage facility. This altemative also includes
construction of new headworks faciJities, as well as the installation of new clarifier
equipment to maximize efficiency. Additionally, this altemative includes CSS
upgrades required to convey the 1O-year, 24-hour design storm to the WWTP. The
following items are included in Alternative 3:

r CSSupgrades.
o New automatic bar screen and by-pass channel with static screen.
o New headworks building,
. New raw sewage pump station and controls.
. Average flow pumps and storm pumps.
o New raw sewate pump station piping and valve vault.
r New pump flow meter.
. Site gravity and force main piping.
r Force main piping to storage facility,
o New storage facility and land acquisition.

Evaluation of Altematives

The following sections summarize design considerations associated with each
altemative. Both Altematives 1 and 3 will meet the current permit requirements and
will not require a design capacity re-rate. Altemative 2 may require new facilities
and/or a design capacity re-rate at the MACM WWTP, but those issues will only be
investigated if Alternative 2 proves to be the preferred altemative for the City of
Duquesne. Table 2 lists the advantages and disadvantages associated with each
altemative.

Municipal Authority of the Crty of McKeesport 13
Act 537 Sewage Facilities Ptan Update
City of Duquesne and Borough of Dravosburg
Ref, No.: 220-53 August2014

KLH



Alternativeso2

Alternative
No.

Alternative Advantages Disadventnges

1 CSO Blpass
Treatnent

l. Maintain existing WWTP processes with
minor upgrades

2. Bypass protects W'WTP biology during
peak flow events

3. Provides screening, primary treatment and
disinfection in small footprint

4. Able to handle peak flows much higher
than the WWTP design capacity

5. Low power requirement and no moving
parts

1. No biological treatrnent for
blpass

2. Additional O&M cosrs for
inlluent pump station

2 Pump
Station

To
MACM
WWTP

Operation and maintenance of WWTp
eliminated.
Lower manpower requirement.

].

2.

l. Flow storage facilities still
required

2. MACM WWTP capacity
restrictions may require
upgrades and a re-rate

3. Large pump station will
reouire various sized numns

a
-) Flow

Storage
Facilities

l. Maintain existing WWTP processes with
minor upgrades

2. Protects WWTP biology during peak flow
eveDts

3. Biological treatmetrt of all flow

l. Site restrictions require
additional land acquisition

2. Pump station and force main
required to convey flow to
storage tank

3. Large pump station will
require various sized pumps

4. Additional O&M costs for
pump station

Table

For further detail on the City of Duquesne alternative analysis, reference the LTCp in Appendix
C.

Borough of Dravosburg

Altematives were developed for evaluation with the primary focus of providing treabnent
to 85 percent of CSS flow captured during rain events on an arurual average basis. 11 order
to meet the 85 Percent criteria, a hydraulic re-rate will be required. During the development
of each altemative, it was high priority to maintain as much of the existing processes as
possible' Three (3) altematives were initially considered, but only two (2) were developed
for detailed evaluation. The third altemative, to pump Dravosburg flow to the Duquesne
wwrP, was discounted due to limited capacity at the Duquesne wwrp.

1'. Alternative 1 - Convert existing process to a Sequencing Batch Reactor (SBR)

Process. Modification of existing process to handle all average and peak flow. This
altemative includes construction of a new headworks and influent pump station, as
well as modifications to the existing process using existing tanks. Additionally, this

Municipal Authority of the City of McKeesport 14
Act 537 Sewage Facilities Plan Update
City of Ouquesne and Borough of Dravosburg
Ref. No : 220-53 August 2014

KLH-..*-



altemative includes upgrading the existing process to meet re-rate requirements.
The following items are included in Altemative 1.:

. New automatic bar screen and by-pass channel with static screen.

. New headworks building.
o New raw sewage pump station and controls.
o New raw sewage pump station piping and valve vault.
o New pump flow meter.
. Site gravity and force main piping.
o New grit removal system.
o Retrofit existing aeration basins to serve as SBRs.
. AII SBR equipment and piping.
o Rehofit existing final clarifiers to serve as srudge hording tanks.
r Retrofit existing chlorine contact tanks to serve as uv disinfection.

2' Altemative 2 - Pump to McKeesport WWTP and convert existing WWTP to peak
flow storage. This alternative includes construction of a new raw sewage pump
station to convey all flow up to 1.0 MGD to the McKeesport WWTP. All flow above
1.0 MGD will be pumped by separate storm pumps and stored in the existing
Dravosburg WWTP aeration basins. The following items are included in Altemative
2:

. New automatic bar screen and by-pass channel with static screen.

. New headworks building.
r New raw sewage pump station and controls.
. Average flow pumps and storm pumps.
o New raw sewage pump station piping and valve vault.
. New pump flow meter.
. Site gravity and force main piping.
r Force mainpiping to the MACMWWTP.
o Retrofit existing aeration basins to serve as peak flow storage.
r New diffusers in the peak flow storage basins.

Evaluation of Alternatives

The following sections summarize design considerations associated with each
altemative. Both Alternatives 1 and 2 will meet the cufient permit requirements and
will allow for treahnent of design flows, Table 3lists the advantages and disadvantages
associated with each altemative.

Municipal Authority of the City of McKeesport 15
Act 537 Sewage Facilities Plan Update
City of Duquesne and Borough of Dravosburg
Ref No.: 220-53 August2014

K1_H



Table 3: of Dravosburq Alternatives
Alternadve

No.
Alternative Advantages Disadvantages

I SBR l. Process is very flexible and easy to
operate.
2. Low manpower requirement.
3. Large biomass volume provides
process protection against shock mass
Ioadings.
4. Produces a well stabilized sludge.
5. Lower sludge production.
6. Proven technology.
?. DEP is comfortable with SBR
process.

l. Effluent quality depends on
decanter reliability.
2. Process contol is dependent
on PLC operation.

2 Pump Station
To

MACM WWTP

L Operation and maintenance of
WWTP eliminated-
2. Lower manpower requkement.

l. Large pump station will
require various sized pumps

For further detail on the Borough of Dravosburg altemative analysis, reference the LTCp in
Appendix D.

lll.A.5 Operation & Maintenance Requirernenfs for Smatl Flow Treatment Facility Sysfems

There are no small flow sewage treatment facilities (SFSTF) affected by this regional plan,

lll.A.6 Disposa/Areas

Both of the existing WWTPs discharge treated effluent to the Monongahela River.

III.B. ON.LOT SEWAGE DISPOSAL SYSTEMS IN THE PLANNING AREA

On-lot sewage disposal systems in the ptanning areas are not considered., as the pulpose of this
Plan is to address the proposed upgrades to increase the capacity of the existing conveyance
and treabnent facilities.

III.C. WASTEWATER SLUDGE AND SEPTAGE GENERATION, TRANSPORT AND
DISPOSAL METHODS

lll.C.1 Location of Sources of Wastewater Sludge orsepfage

Citv of Duouesne

The WWTP contains four (4) aerobic digesters in series and two (2) sludge thickening
tanks. Thickened sludge is then conveyed to a 1.0-m belt filter press. Please reference the
LTCP for more in-formation on solids handling.

ab

Municipal Authority of the City of McKeesport 16
Act 537 Sewage Facilities Plan Update
City of Duquesne and Borough of Dravosburg
Ref No.: 220-53 August2014

KI_H



Borough of Dravosburg

The Dravosburg WWTP contains a sludge holding tank, which is periodically pumped
and hauled to the MACM WWTP under Permit No. PA0025913. Please reference the
LTCP for more inJormation on solids handling.

lll.C.2 Quantities of the Types of S/udges or Septage Generated

City of Duquesne

During 2013, the Duquesne WWTP processed 98.8 tons of dewatered sludge having an
average of 20.17o/o solids yielding 199 &y tons of hauled sludge.

Borough of Dravosburg

During 2013, the Dravosburg WWTP disposed of 22,000 gallons of Iiquid sludge having
a solids concentration of 1.53% for a total of 1.40 dry tons.

lll'C.3 Present Drbposa/ Methods, Locations, Capacities and Transportation Methods

City of Duouesne

Dewatered sludge from the Duquesne WWTP is hauled to the USA Waste site under
Permit No. 100590.

Borough of Dravosburg

Liquid sludge from the Dravosburg WWTP is hauled to the MACM WWTp under
Permit No. PA0026913.

Municipal Authority of the City of McKeesport 1T
Act 537 Sewage Facilities Plan Update
City of Duquesne and Borough of Dravosburg
Ref No.: 220-53 August2014

KLH



IV. FUTURE GROWTH AND LAND DEVELOPMENT

IV.A. MUNIGIPAL AND GOUNTY PLANNING DOCUMENTS ADOPTED PURSUANT TO
THE PENNSYLVANIA MUNICIPALITIES PLANNING CODE (ACT 2471

The Allegheny County Comprehensive Plan, Atlegheny Places, contains all of the governing land
use plaruring regulations which are used to establish guidelines for the urbanization of
Allegheny County. All constuction work which may be undergone through the
implementation of the proposed wastewater treahnent alternatives will be at the WWTp sites
and along existing roadways.

IV.A.I Land Use Plans and Zoning Maps

Exhibit 7 of Appendix I is a map, obtained from the Altegheny Places Map Viewer, which depicts
the designated land uses at the proposed upgrade sites. It identifies residential, commercial
industrial, agriculfural, recreational and open space Eueas. All construction work which may be
undergone through the implementation of the proposed wastewater treatment alternatives, will
be at the WWTP sites and along existing roadways.

IV.A.2 Zoning & Subdivision Regulations

Allegheny County currently utilizes tte Allegheny County Subdiaision and Land Deaelopment
Ordinance of 1-998 for the Purpose of protecting and promoting public health, safety and welfare
through the establishment of standards and procedures for the review and approval of
subdivisions and land development in Allegheny County. Subdivision and land development
shall be designed to minimize damage to the environment, avoid hazardous develofment,
respect the nafural resources of the site, consider the character of the surror:nding area, be
suitable for intended uses, improve community appear:rnce and contribute to the
environmental quality and Iivability of. new development areas. All land development
proposed as part of this Plan shall follow the guidelines of the Allegheny County Subdiaision and,
Land Deaelopment Ordinance of Lg98.

lv'4,3 Limitations Related and Plans Related to Ftoodplain and Stormwater Management

Certain regulations exist in regards to floodplain and stormwater ma.nagement for the
protection of citizen health, safety and welfare, such as elevating the first floor level above the
100-year floodplain and obtaining necessary state and federal permits for construction within
these areas. Floodplain resources are of significant importance and are vital for maintaining the
floodplain ecosystem. The primary environmental policy, in regards to floodplains, is tne
protection of floodplain resource values. Both \4IWTPs are located in a floodplain area, as
shown on the FEMA Floodplain Map in Exhibit 5 of Appendix I. The MACM will ensure that,
during desig+ all regulations for facilities with a L00-year floodplain are met. In additioru all

Municipal Authority of the City of McKeesport 18
Act 537 Sewage Facilities Plan Update
City of Duquesne and Borough of Dravosburg
Ref. No : 220-53 August 2014

KI_H



attemPts shall be made to minimize the impact on any ecologically sensitive areas during any
consbuction activities that may occur through the implementation of the upgrades.

Maoy stormwater manatement limitations and requirements exist to protect the surface waters
of the Commonwealth. AII attempts shall be made to minimize the surface areas of impervious
surfaces when designing and constructing the upgrades through credits and planning. These
surfaces often collect oil, antifreeze, and other unnafural substances which have the potential to
degrade the water quality in rivers and streams through runoff during wet weather events. In
addition, an area must also be constructed to hold the water produced during the 2-year storm
and allow this water to dissipate prior to the repetition of such an event.

The Pennsylvania Code, Title 25, Chapter 93 sets forth water quality standards for surface
waters of the Commonwealth. These standards, set by the PADEP to establish the level of
[...]
Figure 5.5 shows the regression plot between the simulated event volume and monitored event
volume for all the monitored sites in the Duquesne system. As the plot shows, the slope of the
regression line is 0.9469, which suggests that there is good correlation between the simulated
and monitored event volumes. The small value of 0.0189 for the intercept suggests that there is
no relative bias in the simulation of the event volumes. The R-squared value of the regression
plots is 0.9098 suggesting that there is a very small scatter in the data points around the
regression. The source of the scatter is athibuted to non-uniform hydrologic responses in the
collection system and inaccuracies in flow monitoring and rainfall data collection.

Event Volume Regression Plot for AII Sites in the Duquesne System
5.5

TotalVolume
Comparison

AllSites

ly=0.9469x-0.0189
I R, = 0.9098

2.0

6' 1.8

= 
1.6

E 1.4

€ 12

i 10
e 0.8

3 o.o
€ o.n

= 
0.2

€ o.o
F 00 o2 06 08 10 12 14 16 18

Total Modclcd Volumc [MGl

Total Vdume 

-PefectMaEl 

oli1621 flotal Volume) |

Figure 5.6 shows the regression plot between the simulated event peak flow and monitored
peak flow for all the monitored locations in the Duquesne system. As the plot shows, the slope
of the regression lines is 0,8995, which suggests that there is good correlation between the
simulated and monitored event peak flows. The small value of.0.2272 for the intercept suggests
that there is no relative bias in the simulation of the event peak flows. The R-squared value of
the peak flow regression plot is 0.8222 suggesting that there is a small scatter in the data points.
The source of the scatter is attributed to non-uniform hydrologic responses in the collection
system and inaccuracies in flow monitoring and rainfall data collection.

Municipal Authority of the City of McKeesport 24
City of Duquesne Long Term Control Plan
Ref No.: 220-53 August 2014

KI_H
,",*-'-r*-



Event Peak Regression Plot for All Sites in the Duquesne System
5.5

Peak Flow
Comparison

All Sites

ly=0.8995x +0.2272
I R2 = 0.8222

oo
=
3o
lt
!o
Lo
co
=56o
IL

8.0

7.0

60
50
4.0

3.0

2.0

10

0.0
00 10 20 3.0 40 50

Pcak Modclcd Flow [MGD]

o-u 70 80

Peak Flow 

-perfectMabh -Unear 

(peak Floil)

ta

a t-

'a a o

o

-.7

To illustrate modeling details, Appendix G shows the modeled and monitored volumes and
peaks for each site and each evenf as well as the monitored and modeled hydrographs.
Appendix H shows the regression plots for each site. Because some sites have a small number of
monitoring events, the statistical method may not generate stable regression plots. This does not
mean the validation is poor, as long as the total volume and peak differences are in reasonable
ran8e.

Overall, the model is considered to be well validated and suitable for evaluating the system
performance in various rain events.

5.4 HISTORICAL RAINFALL ANALYSIS

As previously stated, the "presumption" approach evaluates overflows on an annual average
basis.

"The elimination or capture for treatment of no leris than 85% by oolume of combined sewage

collected in the CSS duing precipitation eoents on a system-wid,e annual aaerage basis."

The ALCOSAN typical year lS-minute interval rainfall data was used for this analysis. This
data was used because it is readily available to KLH and it is representative of the annual
average conditions for the City of Duquesne. This data is inctuded in Appendix I.

Municipal Authority of the City of lVlcKeesport 25
City of Duquesne Long Term Control Plan
Ref. No.: 220-53 Auoust 20'14

]<t_H
.F



5.5 LONG.TERM CONTINUOUS SIM ULATION RESULTS

In order to determine whether or not the Duquesne CSS can capfure for treatment 85 percent of
flow volume resulting from rain events, on ern arurual average basis, a year-long continuous
model simulation was completed using the increased ALCOSAN Pixel Eight typical year
rainfall.

Equation 4 was utilized for percent capture evaluation.

% Capture = [Vwwtr / (Vwwrp + Vcso)] x 700"/o Equation 4

Where

Vwwrp- Total volume of CSS flow conveyed to the l{wrp during wet weather,
Vcso = Total volume of overflow from the CSO's,

These volumes were determined based on the one vear simulation.

Vwwrp= 233.76}lG
Vcso:28.97l|ldc
%Capture = [233.7 6 I (233.7 6 + 28.97)] x 1 00% = 88.97 o/o

Based on the continuous simulation modeling, the Duquesne CS$ on a system-wide annual
average basis, does not meet the "presumption" approach criteria ii, after completion of the
WWTP improvements described in the following sections. Maintaining a free discharge
boundary condition at the proposed WWTP influent pump station, in addition to the proposed
relief sewers, will allow for the "ptesumption" approach to be met. The SWMM model report is
included in Appendix |.

Municipal Authoriiy of the City of l\/cKeesport 26
City of Duquesne Long Term Control Plan
Ref No.: 220-53 August 2014

t<1_H



6.0 EXISTING FACILITY

6.1 EXISTING NPDES PERMIT REQUIREMENTS

The existing WWTP provides screening, gtit removal contact stabilization, secondary
treatment and disinfection prior to discharging treated effluent to Monongahela River. The
operation and discharge is regulated under the terms of the current NPDES Permit Number
P40026981. The permit limits are listed in Table 5.1. The WWTP design flow is 2.0 MGD.

Existing Effluent Limits
Table 6.1

PARAMETER
LOAIIING 0bs) CONCENTRATION (me/L)

Average
Monthly

Average
Weekly Units Average

Monthly
Average
\ffeekly

fnstant.
Maximum Units

Flow Monitor and Report

CBOD-5 Day 417 626 lb/day 25 37.s s0 mglL

Suspended Solids 500 751 lb/day 30 45 60 mglL

Total Residual
Chlorine 1.0 3.3 mglL

Fecal Coliform

May I to Sept 30 200 / l00ml

Oct. I to April30 2,000 / 100m1

PH Within Limits of 6. to 9.0 Standard Units At All Times.

6,2 EXISTING HYDRAULIC LOADINGS

6.2.1 Averaqe Flows

The faciJity has an average daily design capacity of.2.0 MGD. Analysis of flow data from the
past five (5) years shows that monthly average flow has not exceeded 2.0 MGD for three (3)
consecutive months, and therefore, the VVWTP is technically not hydraulically overloaded. The
monthly average flows have not exceeded 2.0 MGD over the past five (5) years. The maximum
monthly average flow observed over the past five (5) years is 1.412 MGD.

Analysis of flow data from the past five (5) years shows that the armual average flow for the
wwrP is 0.863 MGD. Table 5.2 summarizes average flows for the five (5) years.

Municipal Authority of the City of McKeesport 27
City of Duquesne Long Term Control Plan
Ref. No.: 220-53 August 2014

KI_H
--'-*"#t-\-



Existing Hydraulic Loadings
Table 5.2

Year
Max. Mo. Ave.

Flow
(MGD)

Annual Ave.
Flow

(MGD)
2009 0,981 0.66
2010 1.080 0.90
20rl 1.199 0.84
z012 1.280 0.94
2013 t.412 0.97

6.2.2 Peak Flows

The capacity of the CSS limits the flows that are received at the WWTP. Peak hourly flow
should be limited to 2I7 MGD based on final clarifier surface overflow rate. Given the
available footprint at the WWTP site, there is no space available for additional clarifiers.

6.3 EXISTING MASS LOADINGS

6.3.1 HistoricalLoadinqs

WWTP raw sewage organic loading data was evaluated for the past five (5) years. Organic
loadings are srurunarized in Table 6.3 below.

Existing Influent Organic Loadings
Table 5.3

Year Max. Month
(lb. BOD/dav)

Annual Ave.
flb. BOD/dev)

2009 70r 538
20r0 1,241 620
20Il 933 487
2012 806 592
2013 493 351

The \AIWTP's current rated organic capacity is 2,780lb/day. Given the S-year annual average
BOD loading of 518 lb/day and the S-year annual average flow of 0.863 MGD, the average BOD
concentration is 72 rl:.glL.The City's wastewater would be classified as low strength which is
not uncommon for old CSS's.

Municipal Authority of the City of McKeesport
City of Duquesne Long Term Control Plan
Ref. No : 220-53 August 2014

KLH28
--_-ei-----r



6.4 EXISTING PROCESS

A process flow diagram for the existing VVWTP is included in Appendix K of this report. A site
plan for the existing WWT" is included in Appendix L. Calculations associated with the
existing processes are included in Appendix M.

6.4.1 PreliminaryTreatment

Flow enters the WWTP through a parshall flume, which continuously records flow using an
ultrasonic flow meter and seven-day chart recorder. Flow is then conveyed through a
mechanically cleaned bar screen, or during times of maintenance, a manually cleaned bar
screen.

6.4.2 Grit Removal

Wastewater flows via open ctrannel from the parshall flume through an aerated grit chamber
utilizing a mechanical grit removal system. The grit basin's peak capacity is 5.48 MGD based on
a 3 minute minimum detention time. It is noted that the square configuration of this basin is
not conducive to plug flow. Plug flow is desirable in an aerated grit basin in order to reduce
potential for basin short-circuiting.

Municipal Authority of the C'ty of McKeesport 29
City of Duquesne Long Term Conkol Plan
Ref. No.: 220-53 August 2014

Influent Channel



Grit Removal System

6.4.3 SecondarvTreatment

The Duquesne WWTP has four (4) aeration basins. Two (2) serve as contact tanks and two (2)
are utilized as stabilization basins. Each basin is approximately 21-feet wide by 24-feet long
with an average flow water surface depth of 13.50-feet.

Aeration basin effluent flows by gravity to two (2) square final settling tanks, each 34-feet x 34-
feet. The settling tanks have a maximum monthly average flow capacity of 1.85 MGD based on
surface overflow rate, and a peak hour flow capacity of.2.77 MGD, also based on surface
overflow rate.

Municipal Authority of the City of McKeesport 30
City of Duquesne Long Term Control Plan
Ref No.: 220-53 August 2014

Aeration Basins



Final Clarifiers

6.4.4 Disinfection

Final settling tank effluent flows by gravity into one (1) chlorine contact tank. The tank is 56-
feet long by 3l-feet wide with an average flow water depth of 9-feet. It is constructed with
dividing walls, providing a serpentine pattem, totaling 190-linear feet of channels and 1,380
square feet of surface area. The maximum monthly average flow capacity is 3.02 MGD and the
peak hour flow capacity is 6.88 MGD, both limited by total detention time.

6.4.5 Solids Handlino

At the Duquesne WWTP, retum activated sludge is removed from the bottom of the final
clarifiers and is transferred to the stabilizxliel tanks by an air lift line. Waste activated sludge is
then removed from the stabilization tanks and pumped to the aerobic digesters.

Municipal Authority of the City of McKeesport 31
City of Duquesne Long Term Control Plan
Ref. No,: 220-53 August 2014

Chlorine Contact Tank

t<t_H



Adjacent to the contact stabilization tanks, the WWIP contains four (4) aerobic digesters in
series and two (2) sludge thickening tanks. Each aerobic digester is approximately 21-feet wide
by 26-feet long, with a total four (4) tank capacity of. 282,422 gallons. Each sludge thickening
tank is 20-feet in diameter, providing a total two (2) tank capacily of 45,823 gallons. Thickened
sludge is then conveyed to a L.0-m belt filter press.

Municipal Authority of the City of McKeesport
City of Duquesne Long Term Control Plan
Ref. No.: 220-53 August 2014

Belt Filter Press

32 KI_H



7.0 TREATMENT PLANT UPGRADES

7.1 DESIGN HYDRAULIC LOADINGS

In order to meet the EPA CSO Control Policy, "presumption" approach as well as DEP design
standards, three criteria were evaluated:

1. Percent capture - at least 85% of. CSS volume (resulting from rain events), on an
annual average basis, must be captured and conveyed to the WWTP for full
biological treatment.

2. DesiEr rain event - application of a design rain event is critical to ensure that
upgrades completed to address percent capture will not result in manhole overflows.

Including the conveyance system upgrades previously outlined in this reporf H&H modeling
resulted in the 88.97"/" capture, which was described in the Flow Monitoring and System
Modeling section of this report. Application of the typical year rainfall to the sewer system
results in a modeled peak flow at the WWTP of.74.57 MGD. Design flows are summarized in
Table 7.1below.

Design Hydraulic Loadings
Table 7.1

Desisn Flow
WWTP
(MGD)

Peak Instantaneous 14.57

Peak Howlv 12.60

Peak Daily 6.97

Max MonthlyAve 2.00

Annual Average 1.00

All design flows were based on 3O-year population projection. No significant growth is
anticipated within the City over the next 30 years. Consistent with past Chapter 94 repofis,2
EDUs/year over the next 30 years was included. Development of each design flow is further
described below.

7.1,1 Peak Instantaneous Flow (PlF)

As discussed above, PIF is govemed by the design rain event. The design hydrograph resulting
from the SWMM modeling is shown in Figure 7.1below.

lvlunicipal Authority of the City of McKeesport 33
City of Duquesne Long Term Control Plan
Ref. No.: 220-53 August 2014

K. LH
=- -d-L-\*




